
 1 

SOLIDS HANDLING STUDY 
~ REQUEST FOR QUALIFICATIONS ~ 

 
The Metropolitan Sewerage District of Buncombe County, North Carolina (MSD) is soliciting 
Statements of Qualifications for Professional Engineering Services associated with the Solids 
Handling Study.  The project includes the assessment of critical solids handling processes at 
MSD’s Water Reclamation Facility (WRF), and recommendations for improvements to said 
processes.  Areas of focus will include sludge thickening and pumping system, sludge 
dewatering, and solids disposal.       
 
General Background of Project 
 
MSD owns and operates a 1,140-mile collection system, 40 pump stations, and a 40 mgd WRF 
located along the French Broad River in Asheville, North Carolina.  The plant’s liquid treatment 
consists of coarse (1/2”) and fine (1/4”) screening, grit removal via forced vortex, high-rate 
chemically-enhanced primary clarification, biological treatment via rotating biological contactors 
(RBCs), secondary clarification, cloth media disk filtration, and disinfection.  Solids are 
collected from the primary and secondary clarifiers as well as disk filters and are pumped to 
gravity thickeners.  Thickened sludge is then conveyed to the plant’s incinerator building where 
it is dewatered with belt presses and pumped into MSD’s fluidizing bed incinerator (FBI).      
 
In 2018, the FBI failed to demonstrate the ability to process 40 dry tons per day (design capacity) 
during an annual stack test and was subsequently derated to 32 dry tons per day (2,651 dry 
pounds per hour) on the air quality Title V Operating Permit.  The reduced capacity was not 
immediately detrimental to plant operations but has recently become a limiting factor in the 
solids handling process following the startup of the high-rate primary treatment (HRPT) facility 
in late 2021.  Operation of the HRPT facility remains sporadic due to unanticipated difficulties 
and inefficient treatment.  However, when the process is running, sludge production outpaces the 
permitted burn rate of the FBI and the HRPT system must be shut down to effectively manage 
sludge inventory.  The District is optimistic that the FBI’s original design capacity can be 
reestablished following successful stack testing later this year.    
  
The FBI was originally placed into service in 1992 and has undergone one major rebuild in 2004.  
Various solids handling components were replaced during that project including the belt press 
sludge dewatering system.  The belt presses continue to perform well despite their age due to 



 2 

routine scheduled maintenance, but capacity and service life are of concern and shall be 
evaluated as part of the study.  Likewise, the FBI and all ancillary equipment shall be evaluated 
for future capacity, regulatory and permitting requirements, and compatibility with existing and 
future treatment systems.       
   
Existing Solids Handling Facilities  
 
The WRF processes approximately 22mgd of domestic wastewater daily with an average influent 
TSS of 230mg/L.  Grit and coarse solids (1/4” and greater) are disposed of at the Buncombe 
County landfill.  Suspended solids continue through the treatment train and are collected at three 
locations in the WRF including the primary and secondary clarifiers, and cloth media disk filters.  
Due to the low solids concentration in the disk filter backwash, backwash flow is conveyed to 
the head of the HRPT facility where it combines with effluent from the plant headworks facility.  
All sludge generated at the HRPT is conveyed to a blending tank located at the north end of the 
process where settled sludge from the secondary clarifier is also received.  Sludge is blended via 
a submersible mixer to create a homogenous mixture and ensure a consistent burn inside the FBI.   
 
Sludge from the HRPT blending tank is pumped to one of two gravity thickeners.  The 
thickeners were installed in 1984 and each have a diameter of 100 ft. and storage capacity of 
approximately 900,000 gallons.  Influent flow averages 2,800gpm and influent solids 
concentrations are <1.0%.  Sludge is thickened to a consistency of 2-6% solids.  Normal 
operating procedure is to maintain one thickener in the duty position and the second in standby, 
providing flexibility for scheduled maintenance and fluctuations in plant flow and sludge quality.  
The plant experiences seasonal variations in sludge quality which reduces settleability and has in 
the past required the use of polymer addition.  To date, a second thickener has not been required 
to help mitigate the changes in sludge quality (by reducing total hydraulic overflow rate); 
however, future flow projections suggest that both thickeners may be required for effective 
thickening.  The Solids Handling Study shall evaluate this need and the potential for capacity 
expansion.  
 
Thickened solids are conveyed to the incinerator building through a single 8-inch pipe via three 
progressing cavity sludge pumps, each rated at 150 gpm.  Operation at average daily flow and 
average solids loading requires the use of one pump.  Capacity of the pumping station and piping 
shall be evaluated for future needs.  Solids are delivered to two (2) 2.5m BDP belt filter presses 
which dewater the sludge to 19-20% solids on average, and occasionally over 22% solids.  
Normal operating procedure is to run one press at a time; however, the ability to continue in that 



 3 

manner is unlikely once the HRPT is consistently online since solids production has increased 
due to improved solids capture and production of chemical sludge.  The Solids Handling Study 
shall evaluate the remaining service life of the existing belt presses, recommend timing of 
capacity upgrades, and recommended approach for providing redundancy in the system (e.g. 
three smaller units vs. two large units).  Recommendations for the upgraded dewatering system 
shall consider changes being proposed to the FBI system.  For example, if a second FBI is 
constructed for expanded capacity and/or redundancy, is it practical to maintain two separate 
dewatering systems, or one central system?      
 
Upstream of the belt presses, polymer is added to the sludge to improve dewaterability.  MSD 
recently replaced its old system with a new UGSI dry polymer feed system.  The new system is 
capable of feeding 9.2 lb/hr and was designed to provide sufficient chemical dose at full FBI 
design capacity, 40 dry tons/day.  It is understood that the polymer system is appropriately sized 
for near-term and mid-term solids loading; however, the system shall be evaluated for 
compatibility with the future FBI system(s).      
  
Dewatered sludge exits the belt press (units are located on the second floor of the incinerator 

building) and drops through an inlet chute to the sludge cake pumps below.  Each of the two 

cake pumps has a dedicated belt press (e.g. Belt Press No. 1 can only feed solids to Cake Pump 

No. 1).  The cake pumps and their associated hydraulic units, as well as all sludge piping was 

replaced in 2020 as part of the HRPT project.  Max cake pump output is 42gpm making the units 

appropriately sized for near-term and mid-term growth.  Each pump can convey dewatered 

sludge to either of two FBI feed ports, or to a truck loading station if the incinerator is offline.  

The Study shall evaluate the most efficient use of the new dewatered cake pumps and piping.      

 

MSD’s FBI was originally placed into service in 1992 and was designed to process 40 dry tons 

of sludge per day.  The facility includes two (2) fluidizing air blowers (one duty, one standby), 

one (1) fluidizing bed incinerator, one (1) primary heat exchanger for waste heat recovery, one 

(1) quencher vessel, one (1) multi-venturi scrubber with integrated mercury removal scrubber 

system, one (1) booster pump skid for water supply to the venturi throats, and two (2) purge air 

blowers for temperature control at gas lances, internal instrumentation, and duct expansion 